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10.5 Band Edge and Emission Mask Measurement

Requirement(s):

Spec ltem Requirement Applicable

For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the

(M) | 5.15-5.35 GHz band shall not exceed an EIRP of -27 dBm/MHz,
For transmitters operating in the 5.725-5.825 GHz band: all emissions shall be
47CFR8 limited to a level of -27 dBm/MHz at 75 MHz or more above or below the band
15.407(b)(2), edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band edge,
15.407(b)(6) (4) and from 25 MHz above or below the band edge increasing linearly to a level of

15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or
below the band edge increasing linearly to a level of 27 dBm/MHz at the band
edge.

Test Setup
789033 D02 General UNII Test Procedures New Rules v01r02, II.F. Method SA-1
Band Edge measurement:
- For average emissions measurements, follow the procedures described in section II.G.6., “Procedures for
Procedure Average Unwanted Emissions Measurements above 1000 MHz”, except for the following changes:
Set RBW=100kHz
Set VBW=300kHz
Perform a band-power integration across the 1 MHz bandwidth in which the band-edge emission level is to
be measured.
Remark Directional gain was added to the offset.
Result Pass U] Falil
Test Data [ Yes (See below) N/A
Test Plot Yes (See below) CIN/A

Test was done by Deon Dai at RF test site.
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Test Plot for 8x8 mode W52:
Chain 0:
802.11a-5180M

802.11a-5240M

775 Montague Expressway, Milpitas, CA 95035, USA « Phone: (+1) 408 526 1188 « Facsimile (+1) 408 526 1088

Visit us at: www.siemic.com; Follow us at:



http://www.facebook.com/pages/Siemic/323224291039167
https://twitter.com/siemicglobal
http://www.linkedin.com/company/siemic/
http://gplus.to/SIEMIC

Test report No. | RF_FCC_SL18010503-RUC-002_W5258 Rev:1.0

D
s l E M l C Page 275 of 392

A Bureau Yeritas Group Company

. Keysight Spectrum Analyzer - Channel Power

RF C | SENSE:INT| [ |01:45:48 AM Apr12, 2018
Center Freq 5.149500000 GHz Center Freq: 5.148500000 GHz Radio Std: None GIEHEETEY
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 10 dB Radio Device: BTS

Ref 10.00 dBm

CenterFreq
5.149500000 GHz

CF Step
#Res BW 100 kHz #VBW 300 kHz 200.000 kHz

Channel Power Power Spectral Density
Freq Offset

-35.63 dBm /1 MHz -95.63 dBm /Hz 0 Hz

802.11ax20 5180M

e Keysight Spectrum Analyzer - Channel Power E@
T A | SENSE:INT| [ |02:02:57 AM Apr12, 2018
Center Freq 5.350500000 GHz Center Freq: 5.350500000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 10 dB Radio Device: BTS

Ref 10.00 dBm

Center Freq
5.350500000 GHz

CF Step
#VBW 300 kHz 200.000 kHz

Auto Man

Channel Power Power Spectral Density

Freq Offset

-44.54 dBm /1 MHz -104.5 dBm /Hz 0Hz

802.11ax20 5240M
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= Keysight Spectrum Analyzer - Channel Power

e |

fl RL RF 50 Q
Center Freq 5.149500000 GHz
#FGain:Low

Rerl 2.00 dBm

#Res BW 100 kHz

Channel Power

-29.32 dBm /1 MHz

[ SENSE:INT] [

|EI2:14:I]2 AM Apri2, 2018

Center Freq: 5.149500000 GHz
o) Trig: Free Run Avg|Hold:>10/10
#Atten: 10 dB

#VBW 300 kHz

Radio Std: None Frequency

Radio Device: BTS

Center Freq
5.149500000 GHz

CF Step
200.000 kHz

Auto Man

Power Spectral Density

-89.32 dBm /Hz

Freq Offset
0Hz

802.11ax40 5190M

w Keysight Spectrum Analyzer - Channel Power

l RL RF 500 AC

Center Freq 5.350500000 GHz

#IFGain:Low

.1 Trig: FreeRun

| SENSE:INT| [

|02:15:12 AM Apr12, 2018

Center Freq: 5.350500000 GHz
Avg|Hold:>10/10
#Atten: 10 dB

Radio Std: None

Frequency

Radio Device: BTS

Ref 2.00 dBm

Center 5.351 GHz
#Res BW 100 kHz

Channel Power

-44.15 dBm /1 MHz

#VBW 300 kHz

CenterFreq
5.350500000 GHz

CF Step
200.000 kHz

Power Spectral Density

-104.1 dBm /Hz

802.11ax40 5230M

Freq Offset
0 Hz
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e Keysight Spectrum Analyzer - Channel Power E@
i RL RF 500 A [ SENSE:INT] [ [02:25:16 AM Apr12, 2018
Center Freq 5.149500000 GHz Center Freq: 5.149500000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 10 dB Radio Device: BTS

Rerl 2.00 dBm

Center Freq
5.149500000 GHz

#VBW 300 kHz 200.000 kHz
Man

Channel Power Power Spectral Density

FreqOffset

-36.87 dBm /1 MHz -96.87 dBm /Hz 0 Hz

802.11ax80 5210M
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. Keysight Spectrum Analyzer - Channel Power

RF C | SENSE:INT| [ |01:46:34 AM Apr12, 2018
Center Freq 5.149500000 GHz Center Freq: 5.148500000 GHz Radio Std: None GIEHEETEY
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 10 dB Radio Device: BTS

Ref 10.00 dBm

CenterFreq
5.149500000 GHz

CF Step
#Res BW 100 kHz #VBW 300 kHz 200.000 kHz

Channel Power Power Spectral Density
Freq Offset

-33.41 dBm /1 MHz -93.41 dBm /Hz 0 Hz

802.11ax20 5180M

e Keysight Spectrum Analyzer - Channel Power E@
T A | SENSE:INT| [ |02:03:20 AM Apr12, 2018
Center Freq 5.350500000 GHz Center Freq: 5.350500000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 10 dB Radio Device: BTS

Ref 10.00 dBm

Center Freq
5.350500000 GHz

CF Step
#VBW 300 kHz 200.000 kHz

Auto Man

Channel Power Power Spectral Density

Freq Offset

-44.62 dBm /1 MHz -104.6 dBm /Hz 0Hz

802.11ax20 5240M
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= Keysight Spectrum Analyzer - Channel Power

e |

fl RL RF 50 Q
Center Freq 5.149500000 GHz
#FGain:Low

Rerl 2.00 dBm

#Res BW 100 kHz

Channel Power

-26.92 dBm /1 MHz

[ SENSE:INT] [

|D2:13:13 AM Apri2, 2018

Center Freq: 5.149500000 GHz
o) Trig: Free Run Avg|Hold:>10/10
#Atten: 10 dB

#VBW 300 kHz

Radio Std: None Frequency

Radio Device: BTS

Center Freq
5.149500000 GHz

CF Step
200.000 kHz

Auto Man

Power Spectral Density

-86.92 dBm /Hz

Freq Offset
0Hz

802.11ax40 5190M

w Keysight Spectrum Analyzer - Channel Power

l RL RF 500 AC

Center Freq 5.350500000 GHz

#IFGain:Low

.1 Trig: FreeRun

| SENSE:INT| [

|02:16:02 AM Apr12, 2018

Center Freq: 5.350500000 GHz
Avg|Hold:>10/10
#Atten: 10 dB

Radio Std: None

Frequency

Radio Device: BTS

Ref 2.00 dBm

Center 5.351 GHz
#Res BW 100 kHz

Channel Power

-44.09 dBm /1 MHz

#VBW 300 kHz

CenterFreq
5.350500000 GHz

CF Step
200.000 kHz

Power Spectral Density

-104.1 dBm /Hz

802.11ax40 5230M

Freq Offset
0 Hz
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e Keysight Spectrum Analyzer - Channel Power E@
i RL RF 500 A [ SENSE:INT] [ |02:26:06 AM Apr12, 2018
Center Freq 5.149500000 GHz Center Freq: 5.149500000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 10 dB Radio Device: BTS

Rerl 2.00 dBm

Center Freq
5.149500000 GHz

#VBW 300 kHz 200.000 kHz
Man

Channel Power Power Spectral Density

FreqOffset

-34.94 dBm /1 MHz -94.94 dBm /Hz 0 Hz

802.11ax80 5210M
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Chain 2:
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. Keysight Spectrum Analyzer - Channel Power

RF C | SENSE:INT| [

|01:47:14 AM Apr12, 2018

Center Freq: 5.149500000 GHz
.1 Trig: FreeRun
#Atten: 10 dB

Center Freq 5.149500000 GHz

-
#IFGain:Low

Radio Std: None Frequency

Avg|Hold:>10/10

Radio Device: BTS

Ref 10.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Channel Power

-35.68 dBm /1 MHz

802.11ax20 5180M

CenterFreq
5.149500000 GHz

CF Step
200.000 kHz

Power Spectral Density

-95.68 dB

Freq Offset

m /Hz 0 Hz

s Keysight Spectrum Analyzer - Channel Power

o] =]

| SENSE:INT] [

|02:04:13 AM Apr12, 2018

Center Freq 5.350500000 GHz Center Freq: 5.350500000 GHz
) Trig: FreeRun Avg|Hold:>10/10

AFGainLow | #Atten: 10 dB

Radio Std: None Frequency

Radio Device: BTS

Ref 10.00 dBm

#VBW 300 kHz
Channel Power

-44.60 dBm /1 MHz

802.11ax20 5240M

Center Freq
5.350500000 GHz

CF Step
200.000 kHz

Auto Man

Power Spectral Density

-104.6 dBm /Hz

Freq Offset
O Hz
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e Keysight Spectrum Analyzer - Channel Power E@
i RL RF 500 A [ SENSE:INT] [ [02:12:27 AM Apr12, 2018
Center Freq 5.149500000 GHz Center Freq: 5.149500000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 10 dB Radio Device: BTS

Rerl 2.00 dBm

Center Freq
5.149500000 GHz

CF Step
#VBW 300 kHz 200.000 kHz

Auto Man

Channel Power Power Spectral Density

FreqOffset

-28.72 dBm /1 MHz -88.72 dBm /Hz 0 Hz

802.11ax40 5190M

I | SENSE:INT] [ |02:16:40 AM Apri2, 2018
Center Freq 5.350500000 GHz Center Freq: 5.350500000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#HFGain:Low #Atten: 10 dB Radio Device: BTS

Ref 2.00 dBm

Center Freq
5.350500000 GHz

CF Step
#Res BW 100 kHz #VBW 300 kHz 200.000 kHz

Channel Power Power Spectral Density

Freq Offset

-43.90 dBm /1 MHz -103.9 dBm /Hz 0Hz

802.11ax40 5230M
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s Keysight Spectrum Analyzer - Channel Power
RF C | SENSE:INT| [ |02:26:38 AM Apr12, 2018
Center Freq 5.149500000 GHz Center Freq: 5.148500000 GHz Radio Std: None GIEHEETEY
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 10 dB Radio Device: BTS

Ref 2.00 dBm

CenterFreq
5.149500000 GHz

#Res BW 100 kHz #VBW 300 kHz 200.000 kHz
Man

Channel Power Power Spectral Density

Freq Offset

-36.35 dBm /1 MHz -96.35 dBm /Hz 0 Hz

802.11ax80 5210M
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. Keysight Spectrum Analyzer - Channel Power

RF C | SENSE:INT| [

|01:47:52 AM Apr12, 2018

Center Freq: 5.149500000 GHz
.1 Trig: FreeRun
#Atten: 10 dB

Center Freq 5.149500000 GHz

-
#IFGain:Low

Radio Std: None Frequency

Avg|Hold:>10/10

Radio Device: BTS

Ref 10.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Channel Power

-31.93 dBm /1 MHz

802.11ax20 5180M

CenterFreq
5.149500000 GHz

CF Step
200.000 kHz

Power Spectral Density

-91.93 dB

Freq Offset

m /Hz 0 Hz

s Keysight Spectrum Analyzer - Channel Power

o] =]

| SENSE:INT] [

|02:04:48 AM Apr12, 2018

Center Freq 5.350500000 GHz Center Freq: 5.350500000 GHz
) Trig: FreeRun Avg|Hold:>10/10

AFGainLow | #Atten: 10 dB

Radio Std: None Frequency

Radio Device: BTS

Ref 10.00 dBm

#VBW 300 kHz
Channel Power

-44.36 dBm /1 MHz

802.11ax20 5240M

Center Freq
5.350500000 GHz

CF Step
200.000 kHz

Auto Man

Power Spectral Density

-104.4 dBm /Hz

Freq Offset
O Hz
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e Keysight Spectrum Analyzer - Channel Power E@
i RL RF 500 A [ SENSE:INT] [ [02:11:43 AM Apr12, 2018
Center Freq 5.149500000 GHz Center Freq: 5.149500000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 10 dB Radio Device: BTS

Rerl 2.00 dBm

Center Freq
5.149500000 GHz

CF Step
#VBW 300 kHz 200.000 kHz

Auto Man

Channel Power Power Spectral Density

FreqOffset

-27.89 dBm /1 MHz -87.89 dBm /Hz 0 Hz

802.11ax40 5190M

I | SENSE:INT] [ |02:17:12 AM Apr12, 2018
Center Freq 5.350500000 GHz Center Freq: 5.350500000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#HFGain:Low #Atten: 10 dB Radio Device: BTS

Ref 10.00 dBm

Center Freq
5.350500000 GHz

CF Step
#Res BW 100 kHz #VBW 300 kHz 200.000 kHz

Channel Power Power Spectral Density

Freq Offset

-43.94 dBm /1 MHz -103.9 dBm /Hz 0Hz

802.11ax40 5230M
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s Keysight Spectrum Analyzer - Channel Power
RF C | SENSE:INT| [ |02:27:15 AM Apr12, 2018
Center Freq 5.149500000 GHz Center Freq: 5.148500000 GHz Radio Std: None GIEHEETEY
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 10 dB Radio Device: BTS

Ref 2.00 dBm

CenterFreq
5.149500000 GHz

#Res BW 100 kHz #VBW 300 kHz 200.000 kHz
Man

Channel Power Power Spectral Density

Freq Offset

-34.62 dBm /1 MHz -94.62 dBm /Hz 0 Hz

802.11ax80 5210M
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. Keysight Spectrum Analyzer - Channel Power

RF C | SENSE:INT| [ |01:48:21 AM Apr12, 2018
Center Freq 5.149500000 GHz Center Freq: 5.148500000 GHz Radio Std: None GIEHEETEY
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 10 dB Radio Device: BTS

Ref 10.00 dBm

CenterFreq
5.149500000 GHz

CF Step
#Res BW 100 kHz #VBW 300 kHz 200.000 kHz

Channel Power Power Spectral Density
Freq Offset

-35.99 dBm /1 MHz -95.99 dBm /Hz 0 Hz

802.11ax20 5180M

e Keysight Spectrum Analyzer - Channel Power E@
T A | SENSE:INT| [ |02:05:18 AM Apr12, 2018
Center Freq 5.350500000 GHz Center Freq: 5.350500000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 10 dB Radio Device: BTS

Ref 10.00 dBm

Center Freq
5.350500000 GHz

CF Step
#VBW 300 kHz 200.000 kHz

Auto Man

Channel Power Power Spectral Density

Freq Offset

-44.40 dBm /1 MHz -104.4 dBm /Hz 0Hz

802.11ax20 5240M
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= Keysight Spectrum Analyzer - Channel Power

e |

fl RL RF 50 Q
Center Freq 5.149500000 GHz
#FGain:Low

Rerl 2.00 dBm

#Res BW 100 kHz

Channel Power

-31.62 dBm /1 MHz

[ SENSE:INT] [

|EI2:1EI:44 AM Apri2, 2018

Center Freq: 5.149500000 GHz
o) Trig: Free Run Avg|Hold:>10/10
#Atten: 10 dB

#VBW 300 kHz

Radio Std: None Frequency

Radio Device: BTS

Center Freq
5.149500000 GHz

CF Step
200.000 kHz

Auto Man

Power Spectral Density

-91.62 dBm /Hz

Freq Offset
0Hz

802.11ax40 5190M

w Keysight Spectrum Analyzer - Channel Power

l RL RF 500 AC

Center Freq 5.350500000 GHz

#IFGain:Low

.1 Trig: FreeRun

| SENSE:INT| [

|02:17:56 AM Apr12, 2018

Center Freq: 5.350500000 GHz
Avg|Hold:>10/10
#Atten: 10 dB

Radio Std: None

Frequency

Radio Device: BTS

Ref 2.00 dBm

Center 5.351 GHz
#Res BW 100 kHz

Channel Power

-43.77 dBm /1 MHz

#VBW 300 kHz

CenterFreq
5.350500000 GHz

CF Step
200.000 kHz

Power Spectral Density

-103.8 dBm /Hz

802.11ax40 5230M

Freq Offset
0 Hz
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e Keysight Spectrum Analyzer - Channel Power E@
i RL RF 500 A [ SENSE:INT] [ [02:24:14 AM Apr12, 2018
Center Freq 5.149500000 GHz Center Freq: 5.149500000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 10 dB Radio Device: BTS

Rerl 2.00 dBm

Center Freq
5.149500000 GHz

#VBW 300 kHz 200.000 kHz
Man

Channel Power Power Spectral Density

FreqOffset

-38.34 dBm /1 MHz -98.34 dBm /Hz 0 Hz

802.11ax80 5210M
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. Keysight Spectrum Analyzer - Channel Power

RF C | SENSE:INT| [

|01:49:05 AM Apr12, 2018

Center Freq: 5.149500000 GHz
.1 Trig: FreeRun
#Atten: 10 dB

Center Freq 5.149500000 GHz

-
#IFGain:Low

Radio Std: None Frequency

Avg|Hold:>10/10

Radio Device: BTS

Ref 10.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Channel Power

-38.09 dBm /1 MHz

802.11ax20 5180M

CenterFreq
5.149500000 GHz

CF Step
200.000 kHz

Power Spectral Density

-98.09 dB

Freq Offset

m /Hz 0 Hz

s Keysight Spectrum Analyzer - Channel Power

o] =]

| SENSE:INT] [

|02:05:54 AM Apr12, 2018

Center Freq 5.350500000 GHz Center Freq: 5.350500000 GHz
) Trig: FreeRun Avg|Hold:>10/10

AFGainLow | #Atten: 10 dB

Radio Std: None Frequency

Radio Device: BTS

Ref 10.00 dBm

#VBW 300 kHz
Channel Power

-44.19 dBm /1 MHz

802.11ax20 5240M

Center Freq
5.350500000 GHz

CF Step
200.000 kHz

Auto Man

Power Spectral Density

-104.2 dBm /Hz

Freq Offset
O Hz
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e Keysight Spectrum Analyzer - Channel Power E@
i RL RF 500 A [ SENSE:INT] [ [02:10:04 AM Apr12, 2018
Center Freq 5.149500000 GHz Center Freq: 5.149500000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 10 dB Radio Device: BTS

Rerl 2.00 dBm

Center Freq
5.149500000 GHz

CF Step
#VBW 300 kHz 200.000 kHz

Auto Man

Channel Power Power Spectral Density

FreqOffset

-32.96 dBm /1 MHz -92.96 dBm /Hz 0 Hz

802.11ax40 5190M

I | SENSE:INT] [ |02:18:48 AM Apr12, 2018
Center Freq 5.350500000 GHz Center Freq: 5.350500000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#HFGain:Low #Atten: 10 dB Radio Device: BTS

Ref 2.00 dBm

Center Freq
5.350500000 GHz

CF Step
#Res BW 100 kHz #VBW 300 kHz 200.000 kHz

Channel Power Power Spectral Density

Freq Offset

-43.88 dBm /1 MHz -103.9 dBm /Hz 0Hz

802.11ax40 5230M
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s Keysight Spectrum Analyzer - Channel Power
RF C | SENSE:INT| [ |02:23:38 AM Apr12, 2018
Center Freq 5.149500000 GHz Center Freq: 5.148500000 GHz Radio Std: None GIEHEETEY
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 10 dB Radio Device: BTS

Ref 2.00 dBm

CenterFreq
5.149500000 GHz

#Res BW 100 kHz #VBW 300 kHz 200.000 kHz
Man

Channel Power Power Spectral Density

Freq Offset

-40.21 dBm /1 MHz -100.2 dBm /Hz 0 Hz

802.11ax80 5210M
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. Keysight Spectrum Analyzer - Channel Power

RF C | SENSE:INT| [

|01:55:20 AM Apr12, 2018

Center Freq: 5.149500000 GHz
.1 Trig: FreeRun
#Atten: 10 dB

Center Freq 5.149500000 GHz

-
#IFGain:Low

Radio Std: None Frequency

Avg|Hold:>10/10

Radio Device: BTS

Ref 10.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Channel Power

-35.92 dBm /1 MHz

802.11ax20 5180M

CenterFreq
5.149500000 GHz

CF Step
200.000 kHz

Power Spectral Density

-95.92 dB

Freq Offset

m /Hz 0 Hz

s Keysight Spectrum Analyzer - Channel Power

o] =]

| SENSE:INT] [

|02:06:27 AM Apr12, 2018

Center Freq 5.350500000 GHz Center Freq: 5.350500000 GHz
) Trig: FreeRun Avg|Hold:>10/10

AFGainLow | #Atten: 10 dB

Radio Std: None Frequency

Radio Device: BTS

Ref 10.00 dBm

#VBW 300 kHz
Channel Power

-44.50 dBm /1 MHz

802.11ax20 5240M

Center Freq
5.350500000 GHz

CF Step
200.000 kHz

Auto Man

Power Spectral Density

-104.5 dBm /Hz

Freq Offset
O Hz
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e Keysight Spectrum Analyzer - Channel Power E@
i RL RF 500 A [ SENSE:INT] [ [02:09:24 AM Apr12, 2018
Center Freq 5.149500000 GHz Center Freq: 5.149500000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 10 dB Radio Device: BTS

Rerl 2.00 dBm

Center Freq
5.149500000 GHz

CF Step
#VBW 300 kHz 200.000 kHz

Auto Man

Channel Power Power Spectral Density

FreqOffset

-30.87 dBm /1 MHz -90.87 dBm /Hz 0 Hz

802.11ax40 5190M

I | SENSE:INT] [ |02:19:27 AM Apr12, 2018
Center Freq 5.350500000 GHz Center Freq: 5.350500000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#HFGain:Low #Atten: 10 dB Radio Device: BTS

Ref 2.00 dBm

Center Freq
5.350500000 GHz

CF Step
#Res BW 100 kHz #VBW 300 kHz 200.000 kHz

Channel Power Power Spectral Density

Freq Offset

-43.91 dBm /1 MHz -103.9 dBm /Hz 0Hz

802.11ax40 5230M
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s Keysight Spectrum Analyzer - Channel Power
RF C | SENSE:INT| [ |02:22:52 AM Apr12, 2018
Center Freq 5.149500000 GHz Center Freq: 5.148500000 GHz Radio Std: None GIEHEETEY
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 10 dB Radio Device: BTS

Ref 2.00 dBm

CenterFreq
5.149500000 GHz

#Res BW 100 kHz #VBW 300 kHz 200.000 kHz
Man

Channel Power Power Spectral Density

Freq Offset

-38.57 dBm /1 MHz -98.57 dBm /Hz 0 Hz

802.11ax80 5210M
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. Keysight Spectrum Analyzer - Channel Power

RF C | SENSE:INT| [ |01:56:02 AM Apr12, 2018
Center Freq 5.149500000 GHz Center Freq: 5.148500000 GHz Radio Std: None GIEHEETEY
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 10 dB Radio Device: BTS

Ref 10.00 dBm

CenterFreq
5.149500000 GHz

CF Step
#Res BW 100 kHz #VBW 300 kHz 200.000 kHz

Channel Power Power Spectral Density
Freq Offset

-35.49 dBm /1 MHz -95.49 dBm /Hz 0 Hz

802.11ax20 5180M

e Keysight Spectrum Analyzer - Channel Power E@
T A | SENSE:INT| [ |02:07:02 AM Apr12, 2018
Center Freq 5.350500000 GHz Center Freq: 5.350500000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 10 dB Radio Device: BTS

Ref 10.00 dBm

Center Freq
5.350500000 GHz

CF Step
#VBW 300 kHz 200.000 kHz

Auto Man

Channel Power Power Spectral Density

Freq Offset

-44.43 dBm /1 MHz -104.4 dBm /Hz 0Hz

802.11ax20 5240M
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= Keysight Spectrum Analyzer - Channel Power

e |

fl RL RF 50 Q
Center Freq 5.149500000 GHz
#FGain:Low

Rerl 2.00 dBm

#Res BW 100 kHz

Channel Power

-31.56 dBm /1 MHz

[ SENSE:INT] [

|EI2:I]B:19 AM Apri2, 2018

Center Freq: 5.149500000 GHz
o) Trig: Free Run Avg|Hold:>10/10
#Atten: 10 dB

#VBW 300 kHz

Radio Std: None Frequency

Radio Device: BTS

Center Freq
5.149500000 GHz

CF Step
200.000 kHz

Auto Man

Power Spectral Density

-91.56 dBm /Hz

Freq Offset
0Hz

802.11ax40 5190M

w Keysight Spectrum Analyzer - Channel Power

l RL RF 500 AC

Center Freq 5.350500000 GHz

#IFGain:Low

.1 Trig: FreeRun

| SENSE:INT| [

|02:20:05 AM Apr12, 2018

Center Freq: 5.350500000 GHz
Avg|Hold:>10/10
#Atten: 10 dB

Radio Std: None

Frequency

Radio Device: BTS

Ref 2.00 dBm

Center 5.351 GHz
#Res BW 100 kHz

Channel Power

-44.34 dBm /1 MHz

#VBW 300 kHz

CenterFreq
5.350500000 GHz

CF Step
200.000 kHz

Power Spectral Density

-104.3 dBm /Hz

802.11ax40 5230M

Freq Offset
0 Hz
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e Keysight Spectrum Analyzer - Channel Power E@
i RL RF 500 A [ SENSE:INT] [ [02:22:19 AM Apr12, 2018
Center Freq 5.149500000 GHz Center Freq: 5.149500000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 10 dB Radio Device: BTS

Rerl 2.00 dBm

Center Freq
5.149500000 GHz

#VBW 300 kHz 200.000 kHz
Man

Channel Power Power Spectral Density

FreqOffset

-39.32 dBm /1 MHz -99.32 dBm /Hz 0 Hz
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Test Plot for 8x8 mode W58:
Chain 0;
802.11a-5745M
802.11a-5825M
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' Keysight Spectrum Analyzer - Swept SA ==

L RL RF | 500 AC | SENSE:INT| ri4, F
Center Freq 5.787500000 GHz Avg Type: RMS [

3 . Trig: FreeRun Avg|Hold:>100/100
PNO: Fast 9 ]
PASS IFGain:low  #Atten: 10 dB

Auto Tune
Ref Offset20.1 dB

10 dBidiv Ref 29.10 dBm |

Log
Trace 1P .
Center Freq
19.1 , 5.787500000 GHz
[
ﬁ= |

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz
||

CF Step
37.500000 MHz
Auto Man

Freq Offset

0 Hz
Emss—— |
Scale Type

Start 5.6000 GHz Stop 5.9750 GHz |55 Lin
#Res BW 1.0 MHz VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

MSG STATUS

802.11ax20 5745M

s Keysight Spectrum Analyzer - Swept SA

=
L RL RF [50a Ac | SENSE:INT| |04:52:30 AM Apr14, 2018 F
Center Freq 5.787500000 GHz Avg Type: RMS A y requency

PNO: Fast L) Trig: Free Run Avg|Held:>100/100
IFGain:Low #Atten: 10 dB

Auto Tune
Ref Offset 29.1 dB

Ref 29.10 dBm E—

Center Freq
5.787500000 GHz

StartFreq
5,600000000 GHz

Stop Freq
5.975000000 GHz
|

CF Step
37.500000 MHz
Auto Man

Freq Offset

O0Hz
||
Scale Type

Start 5.6000 GHz Stop 5.9750 GHz [l Lin
#Res BW 1.0 MHz VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) _

MSG

802.11ax20 5825M
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Keyslght Spectrum Analyzer - Swept SA ==

L RF | 50Q AC | SENSE:INT| :10:50 rid, E
Center Freq 5787500000 GHz ) Avg Type: RMS ACER [

.1 Trig: Free Run Avg|Hold:>100/100
PNO: Fast 9 ]
PASS IFGain:low  #Atten: 10 dB

Auto Tune
Ref Offset20.1 dB

10 dB.deV Ref 29.10 dBm |

CenterFreq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz
||

CF Step
37.500000 MHz
Auto Man

Freq Offset

0 Hz
Emss—— |
Scale Type

Start 5.6000 GHz Stop 5.9750 GHz |5 Lin
#Res BW 1.0 MHz VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) _

MSG STATUS

802.11ax40 5755M

s Keysight Spectrum Anslyzer - Swept SA [ &[]

| RL RF | Q ac | SENSE:INT) :18: rid, F
Center Freq 5.787500000 GHz ) Avg Type: RMS e P

5 == Trig: Free Run Avg|Hold:>100/100
PNO: Fast )
PASS IFGain:Low ™ #Atten: 10 dB

Auto Tune
Ref Offset29.1 dB

10 dB/div. Ref 29.10 dBm S |
Log

CenterFreq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz
|

CF Step
37.500000 MHz
Auto Man

Freq Offset

0Hz
S |
Scale Type

Start 5.6000 GHz Stop 5.9750 GHz
#Res BW 1.0 MHz VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) _
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s Keysight Spectrum Analyzer - Swept SA =]

I RE 509 AC [ SENSE:INT] ] [05:34:32 AM Apr14, 2018 e

Center Freq 5.787500000 GHz ) Avg Type: RMS ¢ BEERCY
3 .1 Trig: FreeRun Avg|Hold:>100/100 L

PNO: Fast

% IFGain:Low #Atten: 10 dB

Auto Tune
Ref Offset20.1 dB

10 dBidiv. Ref 29.10 dBm |

CenterFreq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz
 Fissisisviatissistissti |

CF Step
37.500000 MHz
Auto Man

Freq Offset

0 Hz
et |
Scale Type

Start 5.6000 GHz Stop 5.9750 GHz [l Lin
#Res BW 1.0 MHz VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) —

MSG STATUS

802.11ax80 5775M
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Chain 1:
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Keyslght Spectrum Analyzer - Swept SA ==

! RF [s00  AC | SENSE:INT| [04:31:07 AM Apr14, T
Center Freq 5.787500000 GHz ) Avg Type: RMS el [ i

.1 Trig: Free Run Avg|Hold:>100/100
PNO: Fast 9 ]
PASS IFGain:low  #Atten: 10 dB

Auto Tune
Ref Offset20.1 dB

10 dB.deV Ref 29.10 dBm |

CenterFreq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz
||

CF Step
37.500000 MHz
Auto Man

Freq Offset

0 Hz
Emss—— |
Scale Type

Start 5.6000 GHz Stop 5.9750 GHz |5 Lin
#Res BW 1.0 MHz VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) _

MSG STATUS

802.11ax20 5745M

we Keysight Spectrum Analyzer - Swept SA

]
| RL RF | 500 AC | SENSE:INT| |04:51:42 AM 5 E—
Center Freq 5.787500000 GHz ) Avg Type: RMS A [ ALENCY

3 . Trig: FreeRun Avg|Hold:>100/100
PNO: Fast () 9 ]
PASS IFGain:Low  #Atten: 10 dB

Auto Tune
Ref Offset29.1 dB

10 dBfdiv Ref 29.10 dBm |
Lo

N I s s Y A O
| - I

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz
Eisieisiieis |

CF Step
37.500000 MHz
Auto Man

Freq Offset

0Hz
Emss——— |
Scale Type

Start 5.6000 GHz Stop 5.9750 GHz 5
#Res BW 1.0 MHz VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) _

MSG STATUS

802.11ax20 5825M
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s Keysight Spectrum Analyzer - Swept SA
| RL RF [soa  ac | SENSE:INT] |EI5:]EI:J4 AM

PASS

Ref 29.

Start 5.6000 GHz
#Res BW 1.0 MHz

MSG

.Center req 5.787500000 GHz

Ref Dffset 29.1 dB

Avg Type: RMS

» Trig: Free Run Avg|Hold:>100/100

PNO: Fast (|
™ #Atten: 10 dB

IFGain:Low
Auto Tune

Center Freq
5.787500000 GHz

StartFreq
5,600000000 GHz

Stop Freq
5.975000000 GHz
e |

CF Step
37.500000 MHz
Auto Man

Freq Offset

0Hz
|
Scale Type

10 dBm

Stop 5.9750 GHz |5 Lin
Sweep 1.000 ms (1001 pts) _

STATUS

VBW 3.0 MHz*

802.11ax40 5755M

we Keysight Spectrum Analyzer - Swept SA

RL RF

PASS

Ref Offs
10 dBrdiv

Start §.6000 GHz
#Res BW 1.0 MHz

MSG

| 50 2

Center Freq 5.787500000 GHz

Ref 29,

Log
?-
) ---

AC | SENSE:INT)| |05:19:56 AM

Avg Type: RMS

PNO: Fast L, Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 10 dB
Auto Tune

CenterFreq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz
ittt |

CF Step
37.500000 MHz
Auto Man

Freq Offset

0 Hz
Emss—— |
Scale Type

et29.1 dB
10 dBm

Lin

Stop 5.9750 GHz |5

Sweep 1.000 ms (1001 pts)

STATUS

VBW 3.0 MHz*

802.11ax40 5795M
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we Keysight Spectrum Analyzer - Swept SA

il RL RF 50Q AC [ SENSE:INT] [

[05:35:12 AM

Center Freq 5.787500000 GHz Avg Type: RMS

3 . Trig: Free Run
PNO: Fast ()
PASS IFGain:Low ™ #Atten: 10 dB

Ref Dffset 28.1 dB

10 dBidiv. Ref 29.10 dBm

Start 5.6000 GHz

#Res BW 1.0 MHz VBW 3.0 MHz*

MSG

802.11ax80 5775M

AvgHold:>100/100

Sweep 1.000 ms (1001 pts)

STATUS

TRAC

[

Auto Tune

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz
e |

CF Step
37.500000 MHz
Auto Man

Freq Offset
0Hz

s |
Scale Type

Stop 5.9750 GHz |5 Lin
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Chain 2:
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Keyslght Spectrum Analyzer - Swept SA ==

! RF [s00  AC | SENSE:INT| | 04:35:54 AM Apr14, T
Center Freq 5.787500000 GHz ) Avg Type: RMS el [ i

.1 Trig: Free Run Avg|Hold:>100/100
PNO: Fast 9 ]
PASS IFGain:low  #Atten: 10 dB

Auto Tune
Ref Offset20.1 dB

10 dB.deV Ref 29.10 dBm |

CenterFreq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz
||

CF Step
37.500000 MHz
Auto Man

Freq Offset

0 Hz
Emss—— |
Scale Type

Start 5.6000 GHz Stop 5.9750 GHz |5 Lin
#Res BW 1.0 MHz VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) _

MSG STATUS

802.11ax20 5745M

— Keysight Spectium Analyzer SprtSA

SENSE:INT)|

=
|D4:SD:59 AM Apr14, 2018
Avg Type: RMS 4 Frequency

PNO: Fast L) Trig: Free Run Avg|Held:>100/100
IFGain:Low #Atten: 10 dB

Auto Tune
Ref Offset 29.1 dB

10 dB/div. - Ref 29.10 dBm S |
Log

Center Freq
5.787500000 GHz

StartFreq
5,600000000 GHz

Stop Freq
5.975000000 GHz
|

CF Step
37.500000 MHz
Auto Man

Freq Offset

O0Hz
||
Scale Type

Start 5.6000 GHz Stop 5.9750 GHz [l Lin
#Res BW 1.0 MHz VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) _

802.11ax20 5825M
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Keyslght Spectrum Analyzer - Swept SA ==

L RF | 50Q AC | SENSE:INT| :09:35 rid, E
Center Freq 5787500000 GHz ) Avg Type: RMS ACER [

.1 Trig: Free Run Avg|Hold:>100/100
PNO: Fast 9 ]
PASS IFGain:low  #Atten: 10 dB

Auto Tune
Ref Offset20.1 dB

10 dB.deV Ref 29.10 dBm |

NS

CenterFreq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz
||

CF Step
37.500000 MHz
Auto Man

Freq Offset

0 Hz
Emss—— |
Scale Type

Start 5.6000 GHz Stop 5.9750 GHz |5 Lin
#Res BW 1.0 MHz VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) _

MSG STATUS

802.11ax40 5755M

s Keysight Spectrum Anslyzer - Swept SA [ &[]

| RL RF | Q ac | SENSE:INT) :20:: rid, F
Center Freq 5.787500000 GHz ) Avg Type: RMS e P

5 == Trig: Free Run Avg|Hold:>100/100
PNO: Fast )
PASS IFGain:Low ™ #Atten: 10 dB

Auto Tune
Ref Offset29.1 dB

10 dB/div. Ref 29.10 dBm S |
Log

CenterFreq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz
|

CF Step
37.500000 MHz
Auto Man

Freq Offset

0Hz
S |
Scale Type

Start 5.6000 GHz Stop 5.9750 GHz
#Res BW 1.0 MHz VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) _
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s Keysight Spectrum Analyzer - Swept SA =]

I RE 509 AC [ SENSE:INT] ] [05:35:53 AM Apr14, 2018 e

Center Freq 5.787500000 GHz ) Avg Type: RMS ¢ BEERCY
3 .1 Trig: FreeRun Avg|Hold:>100/100 L

PNO: Fast

% IFGain:Low #Atten: 10 dB

Auto Tune
Ref Offset20.1 dB

10 dBidiv. Ref 29.10 dBm |

CenterFreq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz
 Fissisisviatissistissti |

CF Step
37.500000 MHz
Auto Man

Freq Offset

0 Hz
et |
Scale Type

Start 5.6000 GHz Stop 5.9750 GHz [l Lin
#Res BW 1.0 MHz VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) —

MSG STATUS

802.11ax80 5775M
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